
Environmental Impact Statement

Chapter 7.0

Infrastructure



 

KUR-World Environmental Impact Statement  Infrastructure - Page 1 

 

 

 

 

TABLE OF CONTENTS 

TABLE OF CONTENTS .................................................................................................................................... 1 

7.0 INFRASTRUCTURE ................................................................................................................................. 7 

7.1 Water and Wastewater Infrastructure .......................................................................................... 7 

7.1.1 Introduction.......................................................................................................................... 7 
[...]
Estimated spare STP capacity 1.95 0.95 

Ultimate scenario (2030) 

Ultimate load2 0.4 2 

Estimated spare STP capacity 1.4 0.2 
1 Based on average daily wastewater loads for the 2016 calendar year provided by MSC (October 2017) 

2 Based on application of the projected population growth rates adopted for the water supply assessment (described in Section 7.1.6.2.3) to the 
existing load 

 Existing Kuranda wastewater network 

As indicated in Figure 7-14 above, the only wastewater infrastructure within a reasonable proximity to the 
KUR-World site is the Myola Road Sewage Pump Station (SPS) and Rising Main system. MSC has advised 
that the system is relatively new, was not sized to cater for significant urban expansion within the 
catchment; and would therefore be unlikely to service the proposed KUR-World development. Any 
significant wastewater loads would therefore be expected to trigger the requirement for upgrades to the 
existing wastewater network, likely including a new pump station and approximately five kilometre rising 
main to the Kuranda STP. 



  

 

 

KUR-World Environmental Impact Statement  Infrastructure - Page 37 

 

 

 

 

On the basis of the capacity constraints associated with both the existing Kuranda STP and wastewater 
network, as well as the high demand for non-potable water onsite, an advanced onsite WWTP has been 
proposed to treat all of the wastewater generated by KUR-World. 

 Proposed wastewater infrastructure  

The proposed wastewater infrastructure for KUR-World includes: 

• A series of small scale biological wastewater treatment systems, with a centralised collection and 
irrigation system, treating the relatively small wastewater load generated by the 21 residential lots 
and farm theme park facilities constructed under Stage 1A of the proposed development. 

• A site-wide wastewater reticulation network collecting wastewater from the various buildings and 
facilities across the site for treatment by the onsite advanced WWTP, constructed progressively from 
Stage 1B of the proposed development. 

• An advanced WWTP treating all of the site generated wastewater and producing class A+ non-potable 
water for onsite re-use as part of the non-potable water-supply system (via the non-potable water 
supply network). 

• An effluent outfall pump station and pipeline to enable disposal of surplus effluent in times of excess 
supply. 

The key elements of the proposed sewerage reticulation network are shown in Drawing 253251-00-C-RD-
302 – Proposed Sewerage Infrastructure, Indicative Layout, issue 1A, 01/11/2017 (refer to Appendix 2A). 

The high-level reference designs for all proposed wastewater infrastructure have been developed to a 
limited level of detail, sufficient to confirm the technical feasibility and assess the potential environmental 
impacts of the proposed works. Further investigations and design will be completed as part of future 
planning for KUR-World to develop the designs and ensure compliance with all relevant guides and 
standards, including the FNQROC Development Manual (FNQROC, 2014). This will need to be undertaken in 
consultation with Mareeba Shire Council and other relevant state and federal agencies. 

 Interim Stage 1A wastewater infrastructure  

Given the relatively small wastewater load generated by Stage 1A (ADWF of approximately 0.05ML/day), it 
would not be economical to construct the onsite WWTP until additional wastewater loads are generated by 
Stage 1B.  

As such, it is proposed that the Stage 1A wastewater load is managed by: 

• small scale biological wastewater treatment systems within each of the 21 residential lots, with a 
common effluent drainage (CED) system draining effluent to the proposed Sewage Pump Station 
(SPS1) 

• separate biological wastewater treatment systems servicing the facilities in the farm theme park area, 
with effluent draining to the proposed Sewage Pump Station (SPS2) 

• effluent storage provided through a combination of the biological wastewater treatment systems and 
the pump station wet wells 

• pumping of the treated effluent from SPS1 and SPS2 via temporary, above ground rising mains to a 
dedicated area of approximately 5ha, where it will be irrigated to the existing open pasture. Any 
suitable pasture area complying with the requirements described in Section 7.1.6.3.2 may be utilised. 

The small-scale biological wastewater treatment systems would be ‘off-the-shelf’ products similar to those 
widely used in the un-sewered parts of Kuranda and would be designed, constructed and operated by the 
owners of the individual lots in accordance with local regulations. The systems would be expected to 
produce Class A quality effluent, with a total nitrogen (TN) content of around 50mg/L, total phosphorus 



  

 

 

KUR-World Environmental Impact Statement  Infrastructure - Page 38 

 

 

 

 

(TP) content of around 12mg/L and total dissolved solids (TDS) content of around 520mg/L. The common 
effluent drainage system will be constructed and operated by the proponent as part the site-wide 
wastewater infrastructure scheme. 

In addition to the treatment systems themselves, the gravity sewerage networks and pump stations 
indicated with the Stage 1A area of the reference design drawing 253251-00-C-RD-302 (Proposed Sewerage 
Infrastructure Indicative Layout, Issue 1A, 01/11/2017 (refer to Appendix 2A) would also be constructed to 
collect the effluent from all systems and transfer it to the nominated irrigation areas. When the proposed 
WWTP comes online in Stage 1B, the permanent rising mains to the WWTP will be commissioned. 

Effluent modelling for the project shows that with approximately 1ML of storage, and an irrigation area of 
5ha, over 80% of the Class A effluent produced during Stage 1A could be applied to land without generating 
any significant runoff or nutrient export to adjacent waterways. The modelling further indicates that excess 
effluent which exceeds the soil plant system capacity during wet weather would only result in runoff to 
adjacent water courses on around four occasions per year, contributing total nitrogen and total phosphorus 
loads of 127kg/year and 31kg/year respectively (NRA, 2017 (a) & Appendix 4A). The methods and results of 
effluent modelling are further described in Chapter 9, Water Quality. 

The direct irrigation of effluent from the Stage 1A biological wastewater treatment systems will occur for 
around two years until the first stage of the onsite advanced WWTP is constructed as part of Stage 1B, at 
which point SPS1 and SPS2 and the common rising main would be commissioned, delivering the effluent to 
the WWTP for advanced treatment and re-use as part of the site-wide non-potable water (dual) reticulation 
network. 

 Onsite wastewater reticulat ion network 

A wastewater reticulation network is proposed to service all of the proposed buildings and facilities, 
delivering wastewater to the onsite WWTP.  

Due to the highly variable, undulating nature of the site, a vacuum sewerage system has been proposed to 
service the majority of the development, with relatively small, conventional pump stations servicing the 
southern precinct (Rainforest Education Centre and Adventure Park) and the Stage 1A precinct (21 
residential lots and farm facilities) once the WWTP has been brought online. 

The benefits of the predominantly vacuum sewerage system for proposed KUR-World site include: 

• significantly reduced number of pump stations (a total of seven pump stations have been proposed, 
compared with approximately 20-25 which would be required if a conventional gravity wastewater 
network was adopted) 

• significantly reduced excavation depths and disturbance footprint associated with constructing gravity 
sewers in the highly variable and undulating topography 

• increased emergency wastewater storage distributed across the network, with each collection point 
typically providing 4-6 hours of ADWF emergency storage for its respective catchment 

• lower risk of system failure and a reduced number of backup generators required to maintain system 
operation in the event of power failure 

• significantly reduced inflow and infiltration entering the wastewater system, thereby reducing the 
required capacity of pump stations and the WWTP and the risk of system failure and wastewater spills 
during extreme weather events. 

The wastewater reticulation network comprises: 

• two small conventional sewage pump stations servicing the Stage 1A precinct (21 residential lots and 
farm facilities), with a common rising main to the onsite WWTP 



  

 

 

KUR-World Environmental Impact Statement  Infrastructure - Page 39 

 

 

 

 

• one conventional sewage pump station servicing the southern precinct (Rainforest Education Centre 
and Adventure Park), with a dedicated rising main to the onsite WWTP 

• four vacuum pump stations servicing the remainder of the site, each with separate rising mains to the 
onsite WWTP 

• the provision of emergency storage within the vacuum collection chambers and conventional sewage 
pump station wet-wells, as well as backup generators on all pump stations, designed in accordance 
with FNQROC (FNQROC, 2014) in order to minimise the risk of wastewater overflows 

The high-level reference design for the onsite wastewater reticulation network is provided in drawing 
253251-00-C-RD-302 (Proposed Sewerage Infrastructure Indicative Layout, Issue 1A, 01/11/2017 – refer to 
Appendix 2A). The detailed design of the wastewater reticulation network, including confirmation of the 
alignments in relation to the various other services within the service corridors and compliance with the 
FNQROC development manual, will need to be undertaken at the detailed design stage, in consultation 
with Mareeba Shire Council. 

 Onsite Wastewater Treatment Plant (WWTP)  

An onsite advanced wastewater treatment plant (WWTP) is proposed to be constructed in Stage 1B, to 
treat all site-generated wastewater, and produce high quality, Class A+ recycled water for non-potable re-
use onsite.  

The high-level reference design for the proposed WWTP is provided in the drawings 253251-00-C-RD-351 
(Proposed Wastewater Treatment Plant and Groundwater Treatment Plant, General Arrangement, Issue 
1B, 22/11/2017 – refer to Appendix 2A) and 253251-00-C-RD-352 (Proposed Wastewater Treatment Plant, 
Piping and Instrumentation Diagram, Issue 1B, 4/9/2017 – refer to Appendix 2A), with further details on the 
basis of design provided in the KUR-World Water and Wastewater Infrastructure Technical Report (refer to 
Appendix 4B). 

The reference design has been developed to enable the staged construction of the WWTP and ensure 
efficient operation throughout the project construction stages. Two biological treatment trains are 
proposed: 

• Train 1 will provide sufficient capacity to treat Stage 1A and 1B flows, with an ADWF capacity of 
0.45ML/day. 

• Train 2 will provide sufficient capacity to treat the ultimate Stage 3 flows, with an ADWF capacity of 
0.85ML/day. 

As shown in the block flow diagram in Figure 7-15, the proposed WWTP includes the following main 
process components: 

• Inlet Works: The inlet works will consist of fine screens and grit removal facilities. Proprietary units are 
available to undertake this function. Screenings will be automatically washed and dewatered and 
stored within an adjacent bin or hopper. Grit will also be washed and dewatered and stored in the 
same bin as the screenings. 

• Bioreactor: The bioreactor where the biological treatment processes take place will consist of a tank 
or tanks with dedicated aerobic and anoxic zones to reduce the organic content of the sewage as 
measured by BOD or COD to an acceptable concentration. The presence of aerobic and anoxic cells 
will enable the ammonia in the influent wastewater to be reduced to nitrate, nitrite and nitrogen gas. 
The dosing of Alum (Aluminium Sulphate) is used to remove Phosphorus from the effluent by reacting 
with the soluble phosphates and producing an insoluble material that is removed by the membrane 
process. 

• Membrane Bioreactor: The membrane bioreactor consists of submerged membrane filters which are 
able to separate the treated water from the biosolids. The MBR process requires significantly less 



  

 

 

KUR-World Environmental Impact Statement  Infrastructure - Page 40 

 

 

 

 

footprint as this removal process takes place in the tank and can handle much higher solids loading 
compared with conventional solids-liquids separation techniques. Submerged membrane processes 
also provide greater pathogen reductions, due to the physical barrier provided by the membrane 
itself. 

• Disinfection System: Disinfection is required to ensure the effluent meets the effluent quality as far as 
pathogens are concerned. To meet Class A+ quality requirements, both UV irradiation and chlorine 
dosing are required.   UV irradiation is a disinfection method that uses short-wavelength ultraviolet 
(UV-C) light to kill or inactivate microorganisms by disrupting their DNA, leaving them unable to 
perform vital cellular functions. Chlorine is most commonly used either in gaseous form or as 
hypochlorite solution. This design is based on the use of the hypochlorite solution. Chlorine has the 
advantage that it has a residual effect and the presence of a “free chlorine residual” is accepted as an 
indicator that the water is free of pathogens. 

• Onsite Clean Water Storage: A small onsite clean water storage tank will be provided to meet the 
recycled water needs of the treatment plant operation (such as wash down) and backwashing of 
membranes. Class A+ recycled water is transferred from the tank to the storage dam. 

• Biosolids Handling: The solids in the sludge are mainly of a biological nature (biosolids) produced as a 
waste product of the biological purification. In general, the biosolids are in the order of 70 - 80% 
organic matter with the balance being inert, inorganic material. The biosolids handling process has 
been designed to allow for the potential reuse of treated and stabilised biosolids for land application. 
If suitable sites cannot be found for land application of biosolids, the treated waste can be transferred 
to landfill. The biosolids handling facility will comprise: 

 Thickening to reduce the water content of the biosolids being removed from the bioreactor 

 Aerobic digestion to stabilise the waste and reduce the volatile organic compound 
concentrations 

 Drying to further reduce water content and overall biosolids volume for transfer to land 
application or landfill. 

• Ancillary Plant and Equipment: A number of ancillary systems are required for the operation of the 
treatment plant including chemical dosing, odour control, and water transfer pumping systems.  

 

Figure 7-15: WWTP Block Flow Diagram 

The proposed reference design for the WWTP has been developed based on a number of assumptions, and 
further investigations will be required as part of the ongoing planning for KUR-World to progress and 
optimise the design including the adopted treatment processes.  

  



  

 

 

KUR-World Environmental Impact Statement  Infrastructure - Page 41 

 

 

 

 

 Re-use and disposal of non-potable (recycled) water 

 Effluent Water Quality 

Given the WWTP and GWTP effluent will be utilised extensively as part of the site’s non-potable water 
supply and may potentially discharge to sensitive downstream ecosystems during times of surplus supply, it 
is important that the proposed WWTP maintains stringent effluent water quality throughout all stages of 
operation. Relevant criteria are described in the following sections. 

 Biological criteria for protection of human health  

The Queensland Water quality guidelines for recycled water schemes (Department of Energy and Water 
Supply, 2008) specify biological water quality criteria for Class A+ recycled water used for dual reticulation, 